YANMAR PARTS CATALOG

0CR10-M14407EN

Last update Dec., 2014




PREFACE

1.thuanﬂwddeSM®l3HM35!3HM3508&3HM35Fmﬁm&

2 . This Parts Catalog Covers all parts of engines massproduced since May,1984.

v

3. Specification and Hodel Code.

Model Specification Cooling Systenm Hodél Code
3HM35 Marine main engine " 128671 (N,G)
Sea vater cooling
3HM35C For sail drive 128671 E
BHM35F Marine main engine | Fresh vatervcooling 128691 (N,G)

4 . Parts of Sail Drive are not listed in this Psrts Catalog. For these Parts,

please refer to the separafe~volune “SD20/SD30 Sail Drive Parts Catalog”
(Pub.No.000YEQF1291)

.5 . Engine Painting Color<<+---Urethane Metallic Echol Silver

Replacement parts painted.in Metallic Echol Silver are supplied.

Parts No. - Description
877620-10070 1 2 (can)
-877620-40070 4 2 (can)
8977620-30071 Spray,one




SECTIONAL VIEW

KBWI0-E x> X

(L

AINL VY
MIOLE SHAFY

r*;d
I~




Fig. No. Fig. Name
3HM35(C.F) STANDARD PARTS
1. CYLINDER BLOCK
2. CYLINDER BLOCK

. GEARS HOUSING

H W

. LUB. OIL SUMP

5. FLYWHEEL HOUSING

6. MAIN BEARING HOUSING

7. CAMSHAFT BEARING

8. DECOMPRESSION

9. BREATHER

10. LABELS

11. ENGINE LIFTER

12. ENGINE LIFTER

13. ENGINE BRACKET

14. ENGINE BRACKET

15. FLEXIBLE MOUNT

16. ANTI-CORROSIVE ZINC

17. CYLINDER HEAD

18. CYLINDER HEAD

19. BONNET

20. SUCTION SILENCER

21. EXHAUST MANIFOLD

22. MIXING ELBOW

23. CAMSHAFT

24. CRANKSHAFT & FLYWHEEL

Contents

Fig. No.
25.
26.
27.
28.
29.
30.
31.
32.
33.
34.
35.
36.
37.
38.
39.
40.
41.
42.
43.
44.
45.
46.
47.
48.

49.

Fig. Name
CRANKSHAFT & FLYWHEEL
PISTON
CONNECTING ROD
LUB. OIL PUMP
LUB. OIL DIPSTICK
LUB. OIL STRAINER
LUB. OIL PRESS. REGULATING VALVE
LUB. OIL PIPE
COOLING SEA WATER PUMP
COOLING FRESH WATER PUMP
COOLING FRESH WATER COOLER
SUB-TANK
COOLING WATER PIPE
COOLING WATER PIPE
THERMOSTAT
THERMOSTAT
COOLING WATER PIPE
FUEL INJECTION PUMP
FUEL FEED PUMP
FUEL INJECTION VALVE
FUEL STRAINER
FUEL INJECTION PIPE
FUEL INJECTION PIPE
FUEL PIPE

FUEL PIPE

0CR10-M14407



Contents

Fig. No. Fig. Name Fig. No. Fig. Name
50. FUEL RETURN PIPE 73. FUEL TANK
51. GOVERNOR DRIVING 74. ENGINE STOP CABLE
52. CONTROL DEVICE 75. BATTERY SWITCH
53. IDLE ADJUSTER 76. TAPER COUPLING
54. FUEL INJECTION CONTROLLER 77. COUPLING
55. ENGINE STOP DEVICE 78. STRAIGHT COUPLING
56. SPEED REMOTE CONTROL 79. SLIT COUPLING
57. STARTING MOTOR 80. SINGLE LEVER CONTROL
58. GENERATOR 81. INSTRUMENT PANEL
59. GENERATOR 82. INSTRUMENT PANEL
60. WIRE HARNESS 83. INSTRUMENT PANEL
61. CLUTCH 84. EXTENSION WIRE
62. DAMPER DISK 85. REPAIR SET
63. CLUTCH REMOTE CONTROL 86. REPAIR SET
64. TOOLS 87. GASKET SET
65. SPECIAL TOOLS
66. STARTING MOTOR INNER PARTS CLUTCH INNER PARTS
67. GENERATOR INNER PARTS 88. CLUTCH HOUSING
89. INPUT SHAFT & IDLE GEAR SHAFT
3HM35(C.F) OPTIONAL PARTS 90. OUTPUT SHAFT
68. MIXING ELBOW 91. REMOTE CONTROL DEVICE
69. MIXING ELBOW 92. TOOLS(OPTIONAL PARTS)
70. LUB. OIL WASTE PUMP
71. BILGE PUMP 12V

72

. KINGSTON COCK

0CR10-M14407



0CR10-M14407 3HM35(C.F) STANDARD PARTS OCR10-M14407  Fig.1

Fig.1. CYLINDER BLOCK =sHugs o
(C)=3HM35F (F=
S ire g No. Lew. Parts No. Description Qty I
) 'I Yurdavyy (A (B) (©) ) ® F
Fig. CYLINDER BLOCK 1 1 72867101560  BLOCK ASSY, CYLINDER 1 1
3 2 124060-01050 PLUG, PT1/8 7 7
4 2 105311-01090 PLUG, 30 5 5
5 2 22351-060012 PIN, SPRING 6.0X12 2 2
6 2 121575-01200 BOLT, HEAD 6 6
7 2  121450-01210 BOLT, HEAD 2 2
8 2 121450-01220 NUT, CYLINDER HEAD 8 8
9 2 24311-000100 O-RING, 1AP10.0 2 2
10 2 124085-01900 GUIDE 1 1
11 2 124500-01950 BOLT 1 1
12 2 27243-300000 PLUG, 30 1 1
13 2 121550-35100 NUT, CAP PF1/4 1 1
14 2 121550-35111 GASKET, 18 1 1
15 2 *REF 5=2 PARALLEL PIN 8X16 2 2
16 2 *REF. 6=15 MAIN BEARING 1 1
17 2 *REF.16=1 PLUG NPTF1 2 2
18 2 *REF. 16=2 GASKET, ZINC 2 2
19 2 *REF.16=5 ZINC, ANTI-CORROSIVE 2 2
20 1 129350-01230 BOLT, HEAD 3 3
21 1 120130-49350 COCK, 1/4 1 1
22 1 128671-01330 GASKET, HEAD 1 1
23 1 128670-01450 JOINT 1 1
24 1 124070-13300 ELBOW, PT3/8 1 1
25 1 124240-01871 COVER 1 1
26 1 124240-01882 GASKET 1 1
27 1  23414-080000 GASKET, 8X1.0 4 4
28 1 26106-080142 BOLT, M8X 14 PLATED 4 4
29 1 124460-77680 RETAINER 1 1
30 1 23061-070200 PIPE, 7X 200 1 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M14407 3HM35(C.F) STANDARD PARTS OCR10-M14407  Fig.2

H A)=3HM35 D)=
Fig.2. CYLINDER BLOCK EB§:3HM35c EE;:
(C)=3HM35F F)=
yyrH7javy No.  Lev. Parts No. Description w ® (C)Q t)zD) © ® |
Fig. CYLINDER BLOCK 1 1 728671-01560  BLOCK ASSY, CYLINDER 1
3 2 124060-01050 PLUG, PTL/8 7
4 2 10531101090  PLUG, 30 5
5 2  22351-060012  PIN, SPRING 6.0X12 2
6 2  121575.01200  BOLT, HEAD 6
7 2 121450-01210  BOLT, HEAD 2
8 2 121450-01220  NUT, CYLINDER HEAD 8
9 2 24311-000100  O-RING, 1AP10.0 2
10 2 124085-01900 GUIDE 1
1 2 171051-01921  PLUG, NPTF1 2
12 2 124500-01950 BOLT 1
13 2 27243-300000 PLUG, 30 1
14 2 121550-35100  NUT, CAP PFL/4 1
15 2 121550-35111  GASKET, 18 1
16 2 *REF. 522 PARALLEL PIN 8X16 2
17 2 *REF. 6=15 MAINBEARING 1
18 1 129350-01230  BOLT, HEAD 3
19 1 120130-49350 COCK, 1/4 1
20 1 12424001871 COVER 1
21 1 124240-01882  GASKET 1
22 1 23414-080000  GASKET, 8X1.0 4
23 1 26106-080142  BOLT, M8X 14 PLATED 4
24 1 12867101330  GASKET, HEAD 1
25 1 124160-49480  JOINT, PIPE 1
26 1 124460-77680  RETAINER 1
1 1

N
~

23061-070200 PIPE, 7X 200

Remarks
A)CYLINDER BLOCK ASSY OF MODEL 3HM35F
IS SUPPLIED AS MODEL 3HM35.

ALTHOUGH COMPONENT PARTS ARE PARTLY
DIFFERET, BUT INTERCHANGEABLE. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CR10-M14407 3HM35(C.F) STANDARD PARTS OCR10-M14407  Fig.3

1 A)=3HM35 D)=
Fig.3. GEARS HOUSING EB§:3HM35C EE;:
(C)=3HM35F F=
#’\"/T - No. Lev. Parts No. Description @ ® (C)Q I{D) ©® © |
Fig. GEARS HOUSING 1 1 728370-01610  CASE ASSY, GEAR 11 1
3 2 121450-01560  STUD, M8X22 4 4 4
4 2 26366-080002  NUT, M8 4 4 4
5 2 22351-040010  PIN, SPRING 4.0X10 2 2 2
6 2 124060-01050  PLUG, PT1/8 11 1
7 1 121575-01510  GASKET, GEAR CASE 11 1
8 1 121450-01801  SEAL, TC25408 1 1 1
9 1 171016-01550  COVER 11 1
10 1 128695-01840  GASKET 11 1
u 1 121000-01850 ~ COVER, BLOCK 11 1
12 1 121575-01860  GASKET 11 1
13 1 121450-01951  SHIM SET, ADJUSTING 11 1
14 1 24101-063054  BEARING, BALL 6305 1 1 1
15 1 26106-060122  BOLT, M6X 12 PLATED 1 1 1
16 1 26106-060142  BOLT, M6X 14 PLATED 2 2 2
17 1 26106-060122  BOLT, M6X 12 PLATED 2 2 2
18 1 26106-080302  BOLT, M8X 30 PLATED 2 2 2
19 1 26106-080852  BOLT, M8X 85 PLATED 5 5 5
20 1 26106-080902  BOLT, M8X 90 PLATED 1 1 1
21 1 26116081152  BOLT, M8X115 PLATED 2 2 2
22 1 26116-081152  BOLT, M8X115 PLATED 2 2 2

@/ REFER TO FIG.32

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M14407 3HM35(C.F) STANDARD PARTS OCR10-M14407  Fig.4

Fig.4. LUB. OIL SUMP e-sss o
(C)=3HM35F (F)=
Y No. Lev. Parts No. Description Qty |
- AN o (A _®) © © © @

1g. 1 1 721575-01540 SUMP ASSY, OIL 1 1 1
g LUB. O'L SUM 3 2 23414-130000 GASKET, 13X1.0 1 1 1
4 2 23893-020002 PLUG, G1/4 1 1 1

5 1 121575-01750 GASKET, OIL SUMP 1 1 1

6 1 26106-060222 BOLT, M6X 22 PLATED 23 23 23

Yes Yes

N:OId‘T>TNeW, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M14407 3HM35(C.F) STANDARD PARTS
Fig.5. FLYWHEEL HOUSING

ISLFL=WINGT T
Fig. 5 FLYWHEEL HOUSING

0CR10-M14407 Fig.5

(A)=3HM35 )=
(B)=3HM35C (E)=
(C)=3HM35F (F)=
No. Lev. Parts No. Description Qty I R
A B () O (E) R
1 1 128670-01600 HOUSING, FLYWHEEL 1
2 1 22312-080160 PIN, PARALLEL M8X16 2 2 2
3 1 26106-100252 BOLT, M10X 25 PLATED 8 8 8
4 1 23887-180002 PLUG, 18 1 1 1
5 1 121574-01630 GASKET 1 1 1
6 1 121574-01600 FLANGE, MOUNTING 1 1

REFER TO FIG.8 1

FORVFIVETEL
OPTIONAL PARTS

Yes

N:Old *ies

New, Q:0ld €25 New, R:0ld =5

Yes'

Yes
Yes'

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M14407 3HM35(C.F) STANDARD PARTS OCR10-M14407  Fig.6

Fig.6. MAIN BEARING HOUSING =sHugs o
(C)=3HM35F F)=
No. Lev. Parts No. Description Qty I R
, XBZILKRT P ® (B (© ©® (€ ¢

Fig. MAIN BEARING HOUSING 1 1 721550-02500  HOUSING ASSY, METAL 11 1
: ) 3 2 121550-02110 BEARING, MAIN 1 1 1
4 2 121551-02220 SEAL, OIL 1 1 1
5 1 721550-02610 HOUSING ASSY, METAL 1 1 1
7 2 121250-02070 BOLT 2 2 2
8 2 721550-02800 BEARING, MAIN 1 1 1
10 1 721550-02620 HOUSING ASSY, METAL 1 1 1
12 2 121250-02070 BOLT 2 2 2
13 2 721550-02810 BEARING, MAIN 1 1 1
15 1 121520-02100 BEARING, MAIN 1 1 1
16 1 121550-02300 BOLT 2 2 2
17 1  24341-001350 O-RING, 1AS135.0 1 1 1
18 1 26013-080202 BOLT, M8X 20 6 6 6
19 1 121550-02320 BEARING, 0.25 US 1 1 1
20 1 121550-02330 BEARING, 0.25 US 1 1 1
22 1  121550-02350 BEARING, 0.25 US 1 1 1
24 1 121520-02310 BEARING, 0.25 US 1 1 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M14407 3HM35(C.F) STANDARD PARTS OCR10-M14407  Fig.7

Fig.7. CAMSHAFT BEARING A .
(C)=3HM35F F)=
. No. Lev. Parts No. Description Qty I
HLsv T bOA A B © (@ © @

1 1 24101-062054 BEARING, BALL 6205 1 1 1

F ig- C A MS HA FT BEA R | N G 2 1 26587-080102 SCREW, M8X10 1 1 1

Yes Yes

N:OId‘T>TNeW, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M14407 3HM35(C.F) STANDARD PARTS OCR10-M14407  Fig.8

Fig.8. DECOMPRESSION e-sss o
(C)=3HM35F (F)=
-_ - o No. Lev. Parts No. Description Qty |
>3d7 A ® © (@ © @
. 1 2 121450-03610 SHAFT, DECOMPRESSION 3 3 3
F'g- DECOMPRESS‘ON 2 2 121462-03740  LEVER, DECOMPRESSION 3 3 3
3 2 121550-03760 CONNECTOR 1 1 1
4 2 121575-03770 COLLAR 3 3 3
5 2 160110-66011 SPRING, REGULATOR 1 1 1
6 2  22117-050000 WASHER, 5 3 3 3
7 2 22287-080000 WASHER, 8 3 3 3
8 2 22312-030220 PIN, PARALLEL M3X22 2 2 2
9 2 24311-000070 O-RING, 1AP7.0 3 3 3
10 2  26366-060002 NUT, M6 3 3 3
11 2 26557-050122 SCREW, M5X12 3 3 3
12 2 26756-050002 NUT, LOCK M5 3 3 3

N:Old%New, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M14407 3HM35(C.F) STANDARD PARTS OCR10-M14407  Fig.9

; (A)=3HM35 )=
Fig.9. BREATHER e-sss o
(C)=3HM35F (F)=

No. Lev. Parts No. Description Qty |

T - @ ® © © E @
. 128670-03010 BODY, BREATHER
Fig. BREATHER

128670-03030 PLATE, BAFFLE
128670-03040  WOOL, STEEL

121450-03071 GASKET
124000-03200 PIPE , BREATHER
26013-080142 BOLT, M8X 14

~Njo o slw N e
N T = = N [ RS
NN R Rk R e
NN R Rk R e
NN R Rk R e

23080-013000 CLAMP, 13

Yes No Yes

N:OId‘T>TNeW, O:OId‘T»_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M14407 3HM35(C.F) STANDARD PARTS OCR10-M14407  Fig.10

] (A)=3HM35 (D)=
Fig.10. LABELS (y=armvas o
(C)=3HM35F =
.o No. Lev. Parts No. Description Qty I
l o XA IN A B © O (E ¢
. 1 1 177088-02430  LABEL 1 1
Fig. LABELS 2 1 127611-07350  LABEL 1
3 1 126630-07370  LABEL 1
4 1 123682-07850  LABEL, CAUTION 1
5 1 124220-09340  LABEL 3 3
) 6 1 120445-44620  LABEL, CAUTION 1
o] 7 1 42222-003550  LABEL 1 1
—— [CAUTION]
‘ !
|2 e — 3
e [ —
——— ' PR —
3 ————,
4 ——
Z__——_—
E PR
L YANMAR DESEL ENGINE 0O0.LTD
iE X
CAUTION
——
——1
————
| ——
[ e }
| e———

¢

@ e DS DEAC CQUD

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M14407 3HM35(C.F) STANDARD PARTS OCRI0-M14407 Fig.11
Fig.11. ENGINE LIFTER (A)=3HM35 (D)=

(B)=3HM35C (E)=
(C)=3HM35F F=

~
=
—
Nd

=

1 121575-07230 LIFTER
1 121575-07240 LIFTER
3 1 26776-120002 NUT, LOCK M12

ENGINE LIFTER

N

N o S No. Lev. Parts No. Descripti Qty I R
1 1 ‘/ lJ T#jj _j_7 o ev. arts No escription (C) (D) (E) (F)
Fig.

PP Re>
NI

Yes Yes

N:OId‘T>TNeW, O:OId%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M14407 3HM35(C.F) STANDARD PARTS 0CRI0-M14407 Fig.12
Fig.12. ENGINE LIFTER (A)=3HM35 (D)=

(B)=3HM35C (E)=
(C)=3HM35F (F)=
No. Lewv. Parts No. Description

Qty
A B € O E ©
1

=

1 128695-07230 LIFTER
1 124736-07900 LIFTER 1

N

-I 2 YYTEHTT
Flg ENGINE LIFTER 3 1 26776-120002  NUT, LOCK M12 1

N:Old%New, O:OId%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M14407 3HM35(C.F) STANDARD PARTS
Fig.13. ENGINE BRACKET

Fig. l 3

¥y rq4 77 —+h
ENGINE BRACKET

0CR10-M14407 Fig.13

(A)=3HM35 (D)=
(B)=3HM35C ()=
(C)=3HM35F (F)=
No. Lev. Parts No. Description Qty I R
A B € ©O E ¢
1 1 128670-08100 FOOT, MOUNTING 2 2
2 1 128670-08120 FOOT, MOUNTING 1 1
3 1 128670-08130 FOOT, MOUNTING 1 1
4 1 26013-120302 BOLT, M12X 30 4 4
5 1 26106-100282 BOLT, M10X 28 PLATED 4 4
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M14407 3HM35(C.F) STANDARD PARTS
Fig.14. ENGINE BRACKET

_ 14 RIoT4 T T—b
Fig. | ENGINE BRACKET

0CR10-M14407 Fig.14

(A)=3HM35 (D)=
(B)=3HM35C ()=
(C)=3HM35F (F)=
No. Lev. Parts No. Description Qty |
A B € ©O E ¢

1 1 128670-08150 FOOT, MOUNTING 2

2 1 128670-08160 FOOT, MOUNTING 2

3 1 26013-120302 BOLT, M12X 30 8

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M14407 3HM35(C.F) STANDARD PARTS OCR10-M14407 Fig.15

1 A)=3HM35 D)=

Fig.15. FLEXIBLE MOUNT EB§:3HM35C EE;:

(C)=3HM35F F=

< . N No. Lev. Parts No. Description Qty |
o RVE 2Nk dr V) W ® © © © @
. 1 1 196420-02310  ABSORBER, SHOCK 230 2
F,g' l s FLEXIBLE MOUNT 2 1 128670-08400 BRACKET 2
3 1 22217-120000 WASHER, SPRING 12 4
4 1 26716-120002  NUT, M12 4
5 1 124772-08341  MOUNT, FLEXIBLE 100 4 4

N:Old%New, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M14407 3HM35(C.F) STANDARD PARTS OCR10-M14407 Fig.16
Fig.16. ANTI-CORROSIVE ZINC (s ©-
(C)=3HM35F (F)=

No. Lewv. Parts No. Description

128270-09300 PLUG, NPTF1

-l 6 Ky aovFILI>
4 Fig. ANTI-CORROSIVE ZI‘NC

122780-09320 PLUG

23414-250000 GASKET, 25X1.0

A B
2 2
123210-09310 GASKET 3 3
1 1
1 1
27210-200300  ZINC, SCREW20X30 3 3

O WN R
NRNINDNN

REFER TO FIG.17

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M14407 3HM35(C.F) STANDARD PARTS OCR10-M14407 Fig.17

Fig.17. CYLINDER HEAD (s o
(C)=3HM35F (F)=
R < as R No. Lev. Parts No. Description Q'ty |
'I 7 a3y R P @ B © © B ®
t 1 1 721575-11702 HEAD ASSY, CYLINDER 1 1
F'g' CY LINDER HEA D 3 2 104211-11100 VALVE, INTAKE 3 3
4 2 104211-11110 VALVE, EXHAUST 3 3
5 2 121575-11121 SPRING, VALVE 6 6
4] 13 14 40 39 6 2 124060-11800  GUIDE, VALVE 3 3
7 2 124060-11810 GUIDE, VALVE 3 3
8 2 104211-11180 RETAINER, SPRING 6 6
9 2  27310-070001 COTTER, 7 6 6
10 2  124950-11340 SEAL, VALVE STEM 6 6
11 2 104211-11370 CAP, VALVE 6 6
12 2 105225-11350 STUD 3 3
13 2 26776-100002 NUT, LOCK M10 3 3
14 2 22137-100000 WASHER, 10 3 3
15 2  26216-080702 STUD, M8X 70 6 6
16 2  26366-080002 NUT, M8 6 6
17 2 121000-11050 PIN, 4.5X12 1 1
18 2 23873-030000 PLUG, RO3 2 2
19 2 121575-11670 COVER, HEAD 1 1
20 2 121450-11680 GASKET 1 1
21 2 26106-080302 BOLT, M8X 30 PLATED 2 2
22 2  26106-080302 BOLT, M8X 30 PLATED 2 2
23 2  23871-020000 PLUG, R02 1 1
24 2 *REF 16=2 GASKET, ZINC 2 2
25 2 *REF. 16=3 PLUG, ZINC 2 2
26 2 *REF 16=4 GASKET 25 1 1
27 2 *REF 16=5 ZINC, ANTI-CORROSIVE 1 1
28 2 *REF. 20=10 STUD M 8X57 2 2
29 2 *REF 20=11 NUT M8 2 2
30 2 *REF 21=12 STUD M 8X80 2 2
31 2 *REF. 21=13 SPRING WASHER 8 2 2
32 2 *REF 21=14 NUT M8 2 2
33 1 121550-11240 SHAFT ASSY, ROCKER 1 1
36 1 121450-11260 SUPPORT, ROCKER ARM 1 1
37 1 121450-11270 SUPPORT, ROCKER ARM 2 2
38 1 121550-11280 SPRING 2 2
39 1 121550-11290 WASHER 6 6
40 1 22242-000140 RING, 14 2 2
41 1 26921-080102 SCREW, M8X10 1 1
42 1  721450-11650 ARM ASSY, ROCKER 3 3
44 3 124060-11220 BUSH, ROCKER ARM 3 3
46 2 101158-11230 SCREW, VALVE ADJUST 3 3
47 2  26756-080002 NUT, LOCK M8 3 3
48 1 721450-11660 ARM ASSY, ROCKER 3 3
50 3 124060-11220 BUSH, ROCKER ARM 3 3
52 2 101158-11230 SCREW, VALVE ADJUST 3 3
53 2 26756-080002 NUT, LOCK M8 3 3
54 1 121575-11421 CHAMBER 3 3
4 3 56 2 103338-11430 PIN 3 3
57 1 128695-11410 CHAMBER 3 3
58 1 121550-11451 GASKET, CHAMBER 6 6
59 1 128275-11490 PROTECTOR 3 3
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M14407 3HM35(C.F) STANDARD PARTS OCR10-M14407 Fig.17

Fig.17. CYLINDER HEAD =sHugs o
(C)=3HM35F (F)=
. < g . No. Lew. Parts No. Description Qty I R
'I 7 v 8ny R @ B © ©® © O
1 60 1 128695-11500 COVER 3 3
F.|g' CYLINDER HEAD 61 1 101147-11900 RETAINER 3 3

22

25
’jﬁﬁ—]u
27

Y
. /@_21 26

=
REFER TO FIG.32
19

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M14407 3HM35(C.F) STANDARD PARTS
Fig.18. CYLINDER HEAD

SULEAY K
Fig. l 8 CYLINDER HEAD

36 13 14 35 34

——31
28 S
xao} Cg—16

&4 56

REFER 70 FIG.44

REFER 70 FIG.32

0CR10-M14407 Fig.18

Remarks

A)CYLINDER HEAD ASSY. OF MODEL 3HM35F
IS SUPPLIED AS MODEL 3HM35F.

ALTHOUGH COMPONENT PARTS ARE PARTLY
DIFFERET, BUT INTERCHANGEABLE.

(A)=3HM35 (D)=
(B)=3HM35C (E)=
(C)=3HM35F (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 721575-11702 HEAD ASSY, CYLINDER 1
3 2 104211-11100 VALVE, INTAKE 3
4 2 104211-11110 VALVE, EXHAUST 3
5 2 121575-11121 SPRING, VALVE 6
6 2 124060-11800 GUIDE, VALVE 3
7 2 124060-11810 GUIDE, VALVE 3
8 2 104211-11180 RETAINER, SPRING 6
9 2 27310-070001  COTTER, 7 6
10 2 124950-11340 SEAL, VALVE STEM 6
11 2 104211-11370 CAP, VALVE 6
12 2 105225-11350 STUD 3
13 2 26776-100002 NUT, LOCK M10 3
14 2 22137-100000 WASHER, 10 3
15 2 26216-080702  STUD, M8X 70 6
16 2 26366-080002 NUT, M8 6
17 2 121000-11050 PIN, 4.5X12 1
18 2 23873-030000 PLUG, RO3 2
19 2 121450-11670 COVER, HEAD 1
20 2 121450-11680 GASKET 1
21 2 26106-080122 BOLT, M8X 12 PLATED 2
22 2 26106-080162 BOLT, M8X 16 PLATED 2
23 2 23871-020000 PLUG, R02 1
24 2 *REF. 20=10 STUD M 8X57 2
25 2 *REF.20=11 NUT M8 2
26 2 *REF. 35=31 STUD M 8X90 2
27 2 *REF. 35=32 NUT M8 2
28 1  121550-11240 SHAFT ASSY, ROCKER 1
31 1 121450-11260 SUPPORT, ROCKER ARM 1
32 1 121450-11270 SUPPORT, ROCKER ARM 2
33 1 121550-11280 SPRING 2
34 1 121550-11290 WASHER 6
35 1 22242-000140 RING, 14 2
36 1 26921-080102  SCREW, M8X10 1
37 1 721450-11650  ARM ASSY, ROCKER 3
39 3 124060-11220 BUSH, ROCKER ARM 3
41 2 101158-11230 SCREW, VALVE ADJUST 3
42 2 26756-080002 NUT, LOCK M8 3
43 1 721450-11660 ARM ASSY, ROCKER 3
45 3 124060-11220 BUSH, ROCKER ARM 3
47 2 101158-11230 SCREW, VALVE ADJUST 3
48 2 26756-080002 NUT, LOCK M8 3
49 1  121575-11421 CHAMBER 3
51 2 103338-11430 PIN 3
52 1 128695-11410 CHAMBER 3
53 1  121550-11451 GASKET, CHAMBER 6
54 1 128275-11490 PROTECTOR 3
55 1 128695-11500 COVER 3
56 1 101147-11900 RETAINER 3

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M14407 3HM35(C.F) STANDARD PARTS
Fig.19. BONNET

rig 19 sonmer

0CR10-M14407 Fig.19

REFER 70 FIG.B

(A)=3HM35 (D)=
(B)=3HM35C (E)=
(C)=3HM35F (F)=
No. Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1 728670-11521 BONNET ASSY, HEAD 1 1 1
3 2 121550-11310 GASKET, BONNET 1 1 1
4 2 *REF 8 DECOMPRESSION 1 1 1
5 1 124160-01751 COVER, FILLER 1 1 1
6 1 124160-11360 KNOB 3 3 3
7 1 24311-000120 O-RING, 1AP12.0 3 3 3
8 1  24321-000350 O-RING, 1AG35.0 1 1 1
N:Old%New, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M14407 3HM35(C.F) STANDARD PARTS OCR10-M14407 Fig.20

; (A)=3HM35 (D)=
Fig.20. SUCTION SILENCER (BI=3HM35C B
(C)=3HM35F F)=
. No. Lev. Parts No. Description Q'ty |
XayxHqaLoYy A B © ©® E

Fig. 2 o SUCTION SILENCER 1 1 124770-12500  SILENCER 1 1 1
: A 3 2 124770-12530  PLATE 1 1 1
4 2 124770-12540  ELEMENT 1 1 1
5 1 121575-12700  MANIFOLD, AIR INTAKE 11 1
6 1 124450-11320 PLUG 101 1
7 1 124770-11770  JOINT, PIPE PT1/8 1 1 1
8 1 12155112710  GASKET, MANIFOLD 1 1 1
9 1 26016-060142  BOLT M 6X 14 3 3 3
10 1 121250-11550  BOLT 2 2 2
11 1 26366-080002  NUT, M8 2 2 2

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M14407 3HM35(C.F) STANDARD PARTS
Fig.21. EXHAUST MANIFOLD

2 -I NLXxT=ZFK=IF
Fig. EXHAUST MANIFOLD

0CR10-M14407 Fig.21

(A)=3HM35 (D)=
(B)=3HM35C (E)=
(C)=3HM35F (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 728670-13500  MANIFOLD ASSY 1 1
1-1 1 728670-13501 MANIFOLD ASSY 1 1 F
(A=E00726)
3 2 128670-13160 COVER, MANIFOLD 1 1
4 2 128670-13180 GASKET 1 1
5 2 26013-080252 BOLT, M8X 25 6 6
6 2 124070-13300 ELBOW, PT3/8 1 1
7 2 121575-49300  JOINT, PIPE 1 1
7-1 2 23871-030000  PLUG, RO3 2 2 S
(A=E00726)
8 2 104200-11920 COCK, WATER 1 1
9 1  124223-49750  CLIP, HOSE 13 1 1
10 1 23061-100500  PIPE, 10X 500 1 1
11 1 121550-13520 GASKET 1 1
12 1  26213-080802  STUD, M8X 80 2 2
13 1 22217-080000 WASHER, SPRING 8 2 2
14 1 26706-080002 NUT, M8 2 2
15 1 22217-080000 WASHER, SPRING 8 4 4
16 1 26115-080802 BOLT, M8X 80 4 4

Remarks

A) INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH JOINT(121575-
49300),SPACER(128370-13220) &
GASKET(128370-13230).

Yes

N:Old £=5 New, Q:0ld $ 75 New, ROId £

Yes'

Yes
Yes'

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M14407 3HM35(C.F) STANDARD PARTS
Fig.22. MIXING ELBOW

NED VRN
Fig: 2 2 MIXING ELBOW

3HM35
3HM35C 1-1

w
>
N
1
—

0CR10-M14407 Fig.22

REFER TO FIG.21 ?
ety & )}1
K

oLD

3HM35F 2

(A)=3HM35 (D)=
(B)=3HM35C ()=
(C)=3HM35F (F)=
No. Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1 128370-13200 GASKET 1 1 1
1-1 1 128370-13230 GASKET 1 1 S
(A=E00726)
2 1 128370-13530 ELBOW 1 1 1
2-1 1 128370-13550 ELBOW 1 1 S
(A=E00726)
3 1 22217-080000 WASHER, SPRING 8 4 4 4
4 1 26115-080202 BOLT, M8X 20 4 4 4
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCR10-M14407 3HM35(C.F) STANDARD PARTS OCR10-M14407  Fig.23
. A)=3HM35 D)=
Fig.23. CAMSHAFT B o

(C)=3HM35F (F)=
No. Lev. Parts No. Description Qty I R
. (A (B (© O () B

j] _L\ <A 7 }\ r7 /]' 1 1 721500-14580 CAMSHAFT ASSY 1 1 1
. 4 2 22512-070300  KEY, 7X 30 1 1 1
Flg' C A M S H A FT 5 1 121575-14090  CAM, FUEL 1 1 1
6 1 129350-14100 GEAR, CAMSHAFT 1 1 1
7 1 121000-14110  BOLT, CAMSHAFT 1 1 1
8 1 104200-14200  TAPPET 6 6 6
9 1 121550-14400 ROD, PUSH 6 6 6

o b N
%?‘;«:} REFER TO FIG1Y & FIGI8

REFER 10 FIG.7

N:Old%New, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M14407 3HM35(C.F) STANDARD PARTS
Fig.24. CRANKSHAFT & FLYWHEEL

rig 24

V72757 R&I 74K =)L
CRANKSHAFT&FLYWHEEL

0CR10-M14407 Fig.24

(A)=3HM35 (D)=
(B)=3HM35C ()=
(C)=3HM35F (F)=
No. Lev. Parts No. Description Qty I R
A B € ©O E ¢
1 1 728671-21700 CRANKSHAFT ASSY 1 1
3 2 22312-080160 PIN, PARALLEL M8X16 1 1
4 2  22512-070180 KEY, 7X 18 1 1
5 2 22512-070180 KEY, 7X 18 1 1
7 1 129350-21200 GEAR, CRANKSHAFT 1 1
8 1 121450-21540 NUT, CRANKSHAFT GEAR 1 1
9 1 128670-21590 FLYWHEEL ASSY 1 1
11 2 105212-21600 GEAR, RING 1 1
12 1 121574-21500 BOLT, FLYWHEEL 10 45 5 5
13 1 128670-21650 V-PULLEY 1 1
14 1 26776-180002 NUT, LOCK M18 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M14407 3HM35(C.F) STANDARD PARTS
Fig.25. CRANKSHAFT & FLYWHEEL

25 95047 b&IT T4 KA =
Fig. CRANKSHAFT&FLYWHEEL

0CR10-M14407 Fig.25

(A)=3HM35 (D)=
(B)=3HM35C ()=
(C)=3HM35F (F)=
No. Lev. Parts No. Description Qty I R
A B € ©O E ¢
1 1 728671-21700 CRANKSHAFT ASSY 1
3 2 22312-080160 PIN, PARALLEL M8X16 1
4 2  22512-070180 KEY, 7X 18 1
5 2 22512-070180 KEY, 7X 18 1
7 1 129350-21200 GEAR, CRANKSHAFT 1
8 1 121450-21540 NUT, CRANKSHAFT GEAR 1
9 1 128670-21590 FLYWHEEL ASSY 1
11 2 105212-21600 GEAR, RING 1
12 1 121574-21500 BOLT, FLYWHEEL 10 45 5
13 1 128695-21650 V-PULLEY 1
14 1 26776-180002 NUT, LOCK M18 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M14407 3HM35(C.F) STANDARD PARTS OCR10-M14407 Fig.26

) (A)=3HM35 (D)=
Fig.26. PISTON e-sss o
(C)=3HM35F (F)=

No. Lev. Parts No. Description Qty |

© ® E ©

128671-22090 PISTON ASSY
728671-22500 RING SET, PISTON
104200-22300 PIN, PISTON

Fig. 26 5?&)}/\:

Pk N e
I~
olw ww(>
=
o~
olw ww(m
=

3
3
3
6

(N Wk

172100-22400 CIRCLIP

X

X

N:Old%New, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M14407 3HM35(C.F) STANDARD PARTS OCR10-M14407  Fig.27

. (A)=3HM35 (D)=
Fig.27. CONNECTING ROD y=amvss o
(C)=3HM35F (F)=
. - o e . No. Lew Parts No. Description Qty I
27 aAxTr4q4 0y K (A (B (© ©® (B (F
: 1 1 721550-23100 ROD ASSY, CONNECTING 3 3 3
Flg’ CONNECTlNG ROD 3 2 124060-23100 BEARING, PISTON PIN 3 3 3
4 2 121550-23200 BOLT, CONNECTING ROD 6 6 6
5 2 721550-23600 BEARING, CRANK PIN 3 3 3
7 1 121550-23380 BEARING, 0.25 US 3 3 3
-3
|
Xb
1—+X 2+
85
7
X6
8
-4 4————1% E%
Remarks Yes No Yes No
A) FOR REPLACEMENT PARTS N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M14407 3HM35(C.F) STANDARD PARTS OCR10-M14407 Fig.28

Fig.28. LUB. OIL PUMP ghss o-
(C)=3HM35F (F)=
. No. Lev. Parts No. Description Qty |
2 8 LOKT @ B © ® € ¢
. 1 1 121450-32021  GASKET, PUMP 1 1 1
,F'g- LUB. OIL PUMP 2 1 121575-32090  PUMP ASSY, OIL 11 1
4 2 121450-32050  PIN 2 2 2
I 10 2 121450-32200  GEAR, OIL PUMP 1 1 1
I ’ {ﬁ 11 1 26106-060202  BOLT, M6X 20 PLATED 3 3 3
q I
‘%i\?
X7 X6 X8 X5
N:Old $=5 New, Q:0ld *725 New, R:0ld $=5 New, S:0ld ¥ New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M14407 3HM35(C.F) STANDARD PARTS OCR10-M14407 Fig.29

Fig.29. LUB. OIL DIPSTICK (Bravasc o
(C)=3HM35F (F)=

~ > No. Lev. Parts No. Description Qty I R
. 29 K W B © O ® @
F’g‘ LUB. 0"- D'PST'CK 1 1 128695-34800 DIPSTICK, OIL 1 1 1

Yes Yes

N:OId‘T>TNeW, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M14407 3HM35(C.F) STANDARD PARTS OCR10-M14407 Fig.30
(A)=3HM35 D)=

Fig.30. LUB. OIL STRAINER oy=armas o
(C)=3HM35F (F)=
o. ev. arts No. escription Q't
_ 3 LOX L —+# ot panet pesenwt W e oo e 6
Flg, LUB. O”_ STRAINER 124450-35070 NUT, PF1/4

121370-35080 RETAINER, PIPE

124550-35110 ELEMENT
124450-35110 O-RING

A
1
1
121575-35090 PIPE ASSY, OIL INLET 1
1
1
26106-060142 BOLT, M6X 14 PLATED 1

0 ~NO(WwN R
N N N

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M14407 3HM35(C.F) STANDARD PARTS 0CR10-M14407 Fig.31

Fig.31. LUB. OIL PRESS. REGULATING VALVE E‘B\;zgmggc Egij
(C)=3HM35F (F)=
LOFamFPUYANL No. Lev. Parts No. Description Qty I R
. A (B (©) O (E ¢

Fig. 3 l L.0. PRESS. REGULATING VALVE 1 1 124085-35300  VALVE ASSY, CONTROL 1 1 1
. 3 2 121250-35320  SPRING, VALVE 101 1
X 4 2 121250-35330  RETAINER, SPRING 1 1 1
5 2 121250-35340  SHIM 1 1 1
6 2 24190-100001  BALL, STEEL 5/16 101 1
7 1 124085-35350  NUT, M20 101 1

REFER TO FIG.30

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M14407 3HM35(C.F) STANDARD PARTS OCR10-M14407 Fig.32

Fig.32. LUB. OIL PIPE oy=armas o
(C)=3HM35F (F)=
o R No. Lew Parts No. Description Qty I R
3 2 LO/NA 7 (A _(B) (C) (® () (A

i 1 1 124160-39140 BOLT, PIPE JOINT M10 1 1 1
Flg' LUB. O“_ LINES 2 1 121575-39200 PIPE ASSY, OIL 1 1 1
’ 3 2 103288-39170 JOINT, PIPE 1 1 1
4 2 124450-39180 JOINT, PIPE 2 2 2
8 2 124160-39540 JOINT, PIPE 10 1 1 1
9 1  124450-39240 RETAINER, PIPE 1 1 1
10 1  124060-39451 SWITCH, 0.2KG 1 1 1
REFER TO FIG.17 & 18 11 1  124550-59820 BOLT, PIPE JOINT M8 3 3 3
12 1  23414-080000 GASKET, 8X1.0 6 6 6
13 1  23414-100000 GASKET, 10X1.0 2 2 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M14407 3HM35(C.F) STANDARD PARTS OCR10-M14407 Fig.33

Fig.33. COOLING SEA WATER PUMP ghss o-
(C)=3HM35F (F)=
No. Lewv. Parts No. Description ' |

®wW B € O E @

1 1 121575-42000 PUMP ASSY, WATER 1 1 1
3 2 124223-42091 IMPELLER 1 1 1
4 2 721575-42500 SHAFT ASSY 1 1 1
5 3 26347-080002 NUT, M8 1 1 1
6 3 124070-42420 WASHER 2 2 2
7 2 24107-062024 BEARING, BALL 6202727 2 2 2
8 2 124223-42080 SEAL, TC13X28X7 1 1 1
9 2 124223-42040 KEY 1 1 1
10 2 124223-42070 PIECE 1 1 1
11 2 22242-000150 RING, 15 1 1 1
12 2 22252-000350 RING, 35 1 1 1
13 2 121575-42150 COVER 1 1 1
14 2 124223-42110 GASKET, WATER PUMP 1 1 1
15 2 26554-040082 SCREW, M4X 8 6 6 6
16 2 121575-42120 COVER, BEARING 1 1 1
17 2 124070-42400  V-PULLEY 1 1 1
18 2 121575-49300  JOINT, PIPE 2 2 2
19 2 124323-42100 CAM, IMPELLER 1 1 1
20 2 26554-040102 SCREW, M4X10 1 1 1
21 2 128270-42150 BRACKET, PUMP 1 1 1
22 1 104511-78780 V-BELT, M/19 1 1 1

1 2 2 2

N
w

26106-080122 BOLT, M8X 12 PLATED

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M14407 3HM35(C.F) STANDARD PARTS OCR10-M14407  Fig.34

Fig.34. COOLING FRESH WATER PUMP (s ©-
(C)=3HM35F (F)=
o ° No. Lev. Parts No. Description ' |
; 3 S i @ B © O 6 @
Fig. COOLING FRESH WATER PUMP 1 1 128695-42010  PUMP ASSY, WATER 1
2 2 121000-42051 GASKET, WATER PUMP 1
3 2 121000-42100 PUMP ASSY, WATER 1
5 3 129350-42200 IMPELLER 1
6 3 121450-42240 BEARING, SHAFT 1
7 3 121450-42260 FLANGE, V-PULLEY 1
8 3  121450-42310 SEAL, MECHANICAL 1
9 3  23873-030000 PLUG, RO3 1
10 2 728695-43500 BRACKET ASSY 1
12 3 23871-020000 PLUG, R0O2 1
REFER TO FI6.40 13 3 23873-030000 PLUG, RO3 1
14 2 26106-060322 BOLT, M6X 32 PLATED 1
15 1 128695-42350 V-PULLEY 1
16 1 121450-44410 GASKET 1
17 1 22217-060000 WASHER, SPRING 6 4
18 1 26106-080902 BOLT, M8X 90 PLATED 3
19 1 26106-060102 BOLT, M6X 10 PLATED 4
1 1

N
o

26106-081102 BOLT, M8X110 PLATED

REFER T0 FIG.40

X
F-N
o
(%)

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M14407 3HM35(C.F) STANDARD PARTS OCR10-M14407  Fig.35

Fig.35. COOLING FRESH WATER COOLER e-sss o
(C)=3HM35F (F)=
No. Lev. Parts No. Description Qty |
H 3 5 t 'f A 1’ 7 - 5 1 1 728695-44502 COOLER ASSY, WATER @@ (i) ®-6_6

F|g' COOLING FRESH WATER COOL'ER 3 2 120345-13160 GASKET, MANIFOLD 1
4 2  128695-44050 COVER, COOLER 1
5 2 728690-44710 COVER ASSY 1
2120 22 10 6 3 128690-49310 ELBOW 1
7 3  24311-000160 O-RING, 1AP16.0 1
8 3  26554-050102 SCREW, M5X10 1
9 3  23414-050000 GASKET, 5X1.0 1
10 2 128695-44070 GASKET 2
11 2 128695-44090 COCK 1
12 2 123682-44200 GASKET 1
13 2 123682-44190 FILLER ASSY 1
14 3 123682-44210 CAP, RADIATOR 1
15 3 123682-44220 CHAIN 1
16 2 128695-44400 PIPE ASSY, COOLING 1
17 2 124790-44470 PIN 2
18 2 128695-44480 COVER, TANK 1
19 2 124160-49480 JOINT, PIPE 2
20 2 23414-170022 GASKET, 17X1.0 1
21 2 23893-030002 PLUG, G3/8 1
22 2  24311-000700 O-RING, 1AP70.0 2
23 2 26106-060142 BOLT, M6X 14 PLATED 4
24 2  26106-080202 BOLT, M8X 20 PLATED 6
25 2 26216-060202 STUD, M6X 20 8
26 2  26366-060002 NUT, M6 8
27 2 120130-49350 COCK, 1/4 1
28 1 124722-59050 CLIP, HOSE 9 1
29 1  124460-77680 RETAINER 1
30 1 23061-070300 PIPE, 7X 300 2
31 1 26106-080902 BOLT, M8X 90 PLATED 4
32 1 26216-080902 STUD, M8X 90 2
33 1 26366-080002 NUT, M8 2
34 1 121550-13520 GASKET 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CR10-M14407 3HM35(C.F) STANDARD PARTS OCR10-M14407 Fig.36
(A)=3HM35 (D)=

Fig.36. SUB-TANK (s o

No. Lev. Parts No. Description Qty I R
A B () O (E) R

720445-44200  TANK ASSY, SUB 1
120445-44540 SUPPORT 1
124790-44560 PIPE, WATER L=1000 1

2

Fig. 36 guéiir\?x

Alw N R
Pk N e

23010-013000  CLAMP 13

N:Old%New, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M14407 3HM35(C.F) STANDARD PARTS OCR10-M14407  Fig.37

; (A)=3HM35 D)=
Fig.37. COOLING WATER PIPE AT o
(C)=3HM35F )=
CW/S{ T No. Lev. Parts No. Description Qty I R
. A (B () O () A
F'g'37 COOLING WATER LINES 1 1 128670-49010  PIPE, WATER 1 1
2 1 121575-49020  PIPE, WATER 101
oLD 3 1 121370-49040  PIPE, WATER 11 z
(A=E00726)
4 1 128270-49050  PIPE, WATER 11
5 1 23000-022000 CLAMP, 22 2 2
6 1 23000-025000  CLAMP, 25 6 6
61 1 23000-025000 CLAMP, 25 4 4 K

(A=E00726)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M14407 3HM35(C.F) STANDARD PARTS
Fig.38. COOLING WATER PIPE

Fie 38

CWIN1 T
COOLING WATER LINES

0CR10-M14407 Fig.38

(A)=3HM35 (D)=
(B)=3HM35C ()=
(C)=3HM35F (F)=
No. Lev. Parts No. Description Qty
A B € ©O E ¢
1 1 128690-49010 PIPE, WATER 1
2 1  124770-49040 PIPE, WATER 1
3 1 121575-49310 RETAINER, PIPE 1
4 1 128695-49520 PIPE, WATER 1
5 1 128695-49530 PIPE, WATER 1
6 1 128695-49530 PIPE, WATER 1
7 1  23000-025000 CLAMP, 25 4
8 1 23000-041000 CLAMP, 41 6
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M14407 3HM35(C.F) STANDARD PARTS OCR10-M14407 Fig.39

H A)=3HM35 D)=
Fig.39. THERMOSTAT Esgstmssc EE;:
(C)=3HM35F F=
No. Lew. Parts No. Description Qty |
. 39 AN LRI P W B © 0 E @
Fig. THERMOSTAT 1 1  124070-13300 ELBOW, PT3/8 1 1
- . 2 1 12761042130  JOINT, PIPE 1 1
3 1 121450-44410  GASKET 11
4 1 121575-49100 BRACKET, THERMOSTAT 11
5 1 12157549150 COVER, THERMOSTAT 101
6 1 121575-49160 GASKET 101
7 1 10558249200 THERMOSTAT 2 2
8 1 12827591340  SWITCH, 65 1 1
9 1 22217-080000 WASHER, SPRING 8 3 3
10 1 22351-040008  PIN, SPRING 4.0X 8 1 1
11 1 26013-080202  BOLT, M8X 20 1 1
12 1 26013-080502  BOLT, M8X 50 11
13 1  26116-080602  BOLT, M8X 60 PLATED 3 3

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M14407 3HM35(C.F) STANDARD PARTS

0CR10-M14407 Fig.40

) (A)=3HM35 (D)=
Fig.40. THERMOSTAT =svss o
(C)=3HM35F =
No. Lev. Parts No. Description Qty I R
ﬂ — % 1 9 v [\ A B () O (E) R
F. . 1 1  128695-49550 COVER, THERMOSTAT 1
{ . 2 1 129350-49540 GASKET 1
g T H E R M O S TAT 3 1 121750-49800 THERMOSTAT 1
4 1 127610-91350 SWITCH, 95 1
5 1 26106-080302 BOLT, M8X 30 PLATED 1
6 1 26106-080652 BOLT, M8X 65 PLATED 1

REFER TO FiIG.J4

Yes

N:Old *ies

Yes'

Yes

New, Q:0Old —>‘NL New, R:Old <=5 New, S:OId—»‘NL New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Yes No
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M14407 3HM35(C.F) STANDARD PARTS OCR10-M14407 Fig.41

. (A)=3HM35 (D)=
Fig.41. COOLING WATER PIPE ghss o
(C)=3HM35F (F)=

No. Lewv. Parts No. Description |

Qty
A B € O E ©

=

. 41 CW/INA T L1 Bz R WATeR :
Fig. COOLING WATER PIPE

N:Old%New, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M14407 3HM35(C.F) STANDARD PARTS
Fig.42. FUEL INJECTION PUMP

' 4 FOR>7
Fig. FUEL INJECTION PUMP

S
21 o,
o2
=

REFER TO FIG.3

0CR10-M14407 Fig.42

(A)=3HM35 (D)=
(B)=3HM35C (E)=
(C)=3HM35F F=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 728671-51100 PUMP ASSY, INJECTION 1 1 1
3 2 128696-51100 PLUNGER ASSY 3 3 3
6 2 174307-51170 RETAINER, SPRING A 3 3 3
7 2 174307-51181 RETAINER, SPRING B 3 3 3
8 2 124950-51190 SPRING, PLUNGER 3 3 3
9 2 724550-51520 GUIDE, PLUNGER 3 3 3
10 3  711100-51540 ROLLER ASSY 3 3 3
12 3 174100-54120 PIN 3 3 3
13 2 103854-51251 PIN, PLUNGER 1 1 1
14 2 124950-51270 GASKET 3 3 3
15 2 128696-51300 VALVE ASSY, DELIVERY 3 3 3
18 2 124550-51320 SPRING, DELIVERY 3 3 3
19 2 124550-51341 HOLDER, DELIVERY L43 3 3 3
20 2 124550-51350 GASKET, DELIVERY 3 3 3
21 2 124550-51370 O-RING 3 3 3
22 2 124950-51450 PIECE, GUIDE 3 3 3
23 2 121150-51460 PIN, GUIDE 1 1 1
24 2 121450-51500 RACK, CONTROL 1 1 1
25 3 121450-51550 PIN 1 1 1
26 3 124550-51590 RETAINER 1 1 1
28 2 124950-51510 PINION 3 3 3
29 2 124950-51640 PLATE ASSY, ADJUST 2 2 2
31 2 103854-51660 SCREW 2 2 2
32 2 174307-51700 SHIM SET 3 3 3
33 2 124220-51890 RIVET 2 2 2
35 2 22117-050000 WASHER, 5 2 2 2
36 2 22217-050000 WASHER, SPRING 5 2 2 2
37 2 26587-050102 SCREW, M5X10 2 2 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M14407 3HM35(C.F) STANDARD PARTS OCR10-M14407  Fig.43

) (A)=3HM35 (D)=
Fig.43. FUEL FEED PUMP e-sss o
(C)=3HM35F (F)=
TN o No. Lev. Parts No. Description Qty |
FOTJ 14— RKK7D @ B © O B @
F' . P 1 1 121520-01850 GASKET 1 1 1
g . FUEL FEED PUM 2 1 129301-52020 PUMP ASSY, FUEL FEED 1 1 1
3 1 104264-59030 JOINT, PIPE 8 1 1 1
4 1 105582-59150 BOLT, PIPE JOINT 1 1 1
5 1  23414-080000 GASKET, 8X1.0 2 2 2
6 1 26013-060162 BOLT, M6X 16 2 2 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M14407 3HM35(C.F) STANDARD PARTS
Fig.44. FUEL INJECTION VALVE

_ o R 20 9%
F'g-44 FUEL INJECTION VALVE

0CR10-M14407 Fig.44

REFER TO FIG.17 &4 18

(A)=3HM35 (D)=

(B)=3HM35C ()=

(C)=3HM35F (F)=

No. Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1 721500-53100 VALVE ASSY,INJECTION 3 3 3
2 2 124770-53000 VALVE ASSY,INJECTION 3 3 3
5 2 104200-53080 NUT, NOZZLE 3 3 3
7 2 113200-53110 SPINDLE, INTER 3 3 3
8 2 104211-53120 SPRING, NOZZLE 3 3 3
9 2 113200-53120 RETAINER, SPRING 3 3 3
10 2 110250-53150 PLATE ASSY, ADJUST 3 3 3
11 2 103854-53180 RETAINER, SPRING 3 3 3
12 2 172100-53200 GASKET 3 3 3
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M14407 3HM35(C.F) STANDARD PARTS OCR10-M14407 Fig.45

; A)=3HM35 D)=
Fig.45. FUEL STRAINER e-sss o
(C)=3HM35F (F)=
No. Lev. Parts No. Description Qty |
FO 2 }\ l/ — .j— A B () O (E) R
1 1 124790-55601 STRAINER ASSY, FUEL 1 1 1
. 3 2 104500-55710 ELEMENT 1 1 1
F- l g . 4 5 F U E L STR A lN E R 4 2 121370-55730 CUP, STRAINER 1 1 1
5 2 110250-55610 RING, RETAINING 1 1 1
6 2 24341-000440 O-RING, 1AS44.0 1 1 1
7 2 101720-55750 PLUG, 6 1 1 1
8 2 23418-060000 GASKET, 6X1.0 1 1 1
9 2 135210-51900 PLUG 1 1 1
10 2 23414-080012 GASKET, 8X1.0 1 1 1
11 1 26013-060162 BOLT, M6X 16 2 2 2

N:Old%New, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M14407 3HM35(C.F) STANDARD PARTS OCR10-M14407  Fig.46
Fig.46. FUEL INJECTION PIPE (Bravasc o

(C)=3HM35F (F)=
I R

z
°

Lewv. Parts No. Description

Qty
) © ® B ¢

. 46 FO7 o 2vnNA47 123372-59100  RETAINER, PIPE E
Fig. FUEL INJUECTION LINES 121550-59810  PIPE, FUEL INJECTION

121550-59820 PIPE ASSY, INJECTION

121550-59830 PIPE ASSY, INJECTION
121450-59850 BRACKET
121250-59860 BRACKET

26106-060102 BOLT, M6X 10 PLATED

B
2
1
1
1
1
1
2
121465-59950 BOLT, M6X16 4

o N oA N R
L T = W SN [N
AN RERR RN

REFER TO FIG.39

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M14407 3HM35(C.F) STANDARD PARTS OCR10-M14407 Fig.47

Fig.47. FUEL INJECTION PIPE (e or
(C)=3HM35F (F=
. o{ i No. Lew. Parts No. Description w @ )Q't)(D) ® @ I
FOT7 2vxIN17
rie @ 7 FOE INJECTION LINES T

128695-59830 PIPE ASSY, INJECTION
121250-59860 BRACKET

C
2
1
128695-59820 PIPE ASSY, INJECTION 1
1
1
121465-59950 BOLT, M6X16 4

o bh|lwNE
N N

’ Cyl. No.2 2
Cyl. No.3 3
4
5 l/

J

l/ REFER TO FIG.12

—
o

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M14407 3HM35(C.F) STANDARD PARTS OCR10-M14407 Fig.48

Fig.48. FUEL PIPE (=arss ©-
(C)=3HM35F F=
. o No. Lev. Parts No. Description Qty |
. 48 FOMNA 7 @ ® O 6 O
Fig. FUEL LINES 128670-59010  PIPE ASSY, FUEL

23341-060000  JOINT, PIPE 6-12
128670-59081 PIPE ASSY, FUEL

REFER TO FIG.43

104264-59020  JOINT
104264-59030  JOINT, PIPE 8
104264-59040 CAP

105582-59150 BOLT, PIPE JOINT
103854-59191 BOLT ASSY, JOINT M12
103854-59201 BOLT, PIPE JOINT M12

101720-55750 PLUG, 6
43400-500390 SEAL WASHER 6S
23414-080000 GASKET, 8X1.0

23414-120000 GASKET, 12X1.0
23414-120000 GASKET, 12X1.0
23857-060000 BOLT, JOINT 6

N
o

PR R RRPNOMNNERNMNNOMNERENER

RPINANRRRERRPRERINRERNR

RPINANRRRERRPRERINRERNR

104884-59170 GASKET

REFER TO FIG.45

REFER TO FIG.42

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M14407 3HM35(C.F) STANDARD PARTS OCR10-M14407  Fig.49

H A)=3HM35 D)=
Fig.49. FUEL PIPE Esgstmssc EE;:
(C)=3HM35F )=
° ° No. Lew. Parts No. Description Qty |
. | 9 FO/NA 7 P ® ® © © 6 @
Fig. FUEL LINES 1 128690-59010  PIPE ASSY, FUEL
REFER TO F10.43 3 23341-060000  JOINT, PIPE 6-12
4 128370-59081  PIPE ASSY, FUEL
1 6 104264-59020  JOINT
7 104264-59030  JOINT, PIPE 8
8 104264-59040  CAP
9 105582-59150  BOLT, PIPE JOINT

103854-59191 BOLT ASSY, JOINT M12
103854-59201 BOLT, PIPE JOINT M12

101720-55750 PLUG, 6
43400-500390 SEAL WASHER 6S
23414-080000 GASKET, 8X1.0

23414-120000 GASKET, 12X1.0
23414-120000 GASKET, 12X1.0
23857-060000 BOLT, JOINT 6

N
o

PR R RRPNOMNNERNMNNOMNERENER

RPINANRRPRRRPRERNRERNR

104884-59170 GASKET

REFER T0 FIG.45

REFER TO FIG.42

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M14407 3HM35(C.F) STANDARD PARTS 0CR10-M14407  Fig.50

; (A)=3HM35 (D)=
Fig.50. FUEL RETURN PIPE oy=armas o
(C)=3HM35F F)=
. . No. Lev. Parts No. Description Qty |
S A B () O (E) R
. FO% t\ / / ) { 7 1 1 121575-59500 PIPE ASSY, RETURN 1 1 1
Fig. FUEL RETURN PIPE 2 2 10328839170  JOINT, PIPE 101 1
3 2 124450-39180 JOINT, PIPE 1 1 1
4 2 124790-59530 JOINT 1 1 1
7 1 101147-59810 BOLT, PIPE JOINT M8 3 3 3
8 1  23414-080000 GASKET, 8X1.0 6 6 6

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M14407 3HM35(C.F) STANDARD PARTS OCR10-M14407 Fig.51

H A)=3HM35 D)=
Fig.51. GOVERNOR DRIVING (=arss o-
(C)=3HM35F (F)=
l jj-/ \.j- 7 }\ r7 No. Lev. Parts No. Description W @ OO0 6 6 |
Fig. 5 GOVERNOR DRIVING 1 1 104211-42130  PIECE, DISTANCE 1 1 1
2 1 171016-61100  WEIGHT, GOVERNOR 1 1 1
12 6 _ 4 2 104200-61200  WEIGHT, GOVERNOR 3 3 3
—La ———— —t — 5 2 121575-61220  PIN, GOVERNOR WEIGHT 3 3 3
21 1 X14 X13 X7 10 11 X9 X8 10 6 1 721500-61560  LEVER ASSY, GOVERNOR 1 1 1
REFER T0 FIG.24 & 25 10 2 22322-030200  PIN, TAPER 3X20 2 2 2
. 1 2 22351-030012  PIN, SPRING 3.0X12 1 1 1
12 1 121575-61160 LEVER ASSY, CONTROL 1 1 1
15 1 122410-61650  BEARING, FJ-1010W 2 2 2
16 1 121000-61600 SLEEVE, GOVERNOR 1 1 1
17 1 121575-61620 SUPPORT 1 1 1
18 1  121575-61710  BEARING, FNTA-2542 1 1 1
19 1 121575-61720 COLLAR 1 1 1
20 1 121575-66310  SPRING, STARTING 1 1 1
21 1 22242-000100 RING, 10 1 1 1
22 1 22312-040080  PIN, PARALLEL M4X 8 2 2 2
23 1 22351-040008  PIN, SPRING 4.0X 8 2 2 2
24 1  26106-060282  BOLT, M6X 28 PLATED 2 2 2

19 18 16 23

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M14407 3HM35(C.F) STANDARD PARTS OCR10-M14407  Fig.52

Fig.52. CONTROL DEVICE (Bravasc o
(C)=3HM35F (F)=

128270-66010 SPRING, REGULATOR
121575-66051 HANDLE, REGULATOR
121000-66090 LEVER ASSY,REGULATOR

Fi 5 2 4 r7 :/ = r7 Y/ r7 3‘ No.  Lev. Parts No. Description o ® (C)QIUZD) o © | R
Ig- CONTROL DEVICE

22242-000120 RING, 12
24311-000090 O-RING, 1AP9.0
26399-080002 NUT M 8

©lo No[w N R
N T = = N [ RS
L TN = W ) [ RSN
L TN = W ) [ RSN
L TN = W ) [ RSN

121575-66200 SPRING, REGULATOR

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M14407 3HM35(C.F) STANDARD PARTS 0CRI0-M14407 Fig.53
Fig.53. IDLE ADJUSTER (A)=3HM35 (D)=

(B)=3HM35C (E)=

(C)=3HM35F (F)=
No. Lev. Parts No. Description w ® (C)QII)E 'y ® © I R
— - _— - A B D E F
5 3 } '{ }\ }b / / ‘\1 z 9 1 1 121575-66800 SCREW 1 1 1
1 2 1 121575-66850 RETAINER 1 1 1
Flg. lDLE AD\JUSTER 3 1 26756-060002 NUT, LOCK M6 1 1 1

REFER TO FI0.3

Yes Yes

N:OId‘T>TNeW, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M14407 3HM35(C.F) STANDARD PARTS OCR10-M14407 Fig.54

Fig.54. FUEL INJECTION CONTROLLER =sHugs o
(C)=3HM35F (F)=
No. Lev. Parts No. Description Qty I R
5 t ‘{ b’ ‘/ \j '7 5- 1 1 128270-66550 LIMITER ASSY, FUEL (?.‘) (‘i) (i) e85

Flg' 4 FUEL— lNdECTlON CONTROL—L—ER 6 1 121575-66830 SCREW 1 1 1
7 7 1 128170-66870 NUT, CAP M6 1 1 1
8 8 1 128170-66880 NUT, CAP M12 1 1 1
®&—10 9 1 22451-100000  WIRE, 1.0 1 1 1
@ 10 1 23414-060000 GASKET, 6X1.0 2 2 2
1 11 1 26756-060002 NUT, LOCK M6 1 1 1
12 1 128170-66890 NUT, M12 1 1 1
13 1  43400-500450 SEAL WASHER 12S 2 2 2
14 1 135210-61090 LEAD 1 1 1

|___.I._]__J_—J

1

141312 13
g%% 'ww
X4 X5 X3 X2
8 9

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M14407 3HM35(C.F) STANDARD PARTS
Fig.55. ENGINE STOP DEVICE

5 IV ARy TIDF
Fig. 5 ENGINE STOP DEVICE

g |

3

0CR10-M14407 Fig.55

(A)=3HM35 (D)=
(B)=3HM35C (E)=
(C)=3HM35F (F)=
No. Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1 121575-66510 LEVER ASSY, STOP 1 1 1
3 2 104211-03770 RETAINER 1 1 1
4 1  124250-03640 SCREW 1 1 1
5 1 121575-66550 CAM 1 1 1
6 1 121575-66580 SPRING, RETURN 1 1 1
7 1 22117-060000 WASHER, 6 1 1 1
8 1 22217-060000 WASHER, SPRING 6 1 1 1
9 1 22322-030150 PIN, TAPER 3X15 1 1 1
10 1  24311-000070 O-RING, 1AP7.0 1 1 1
11 1 26557-050122 SCREW, M5X12 1 1 1
12 1 26716-060002 NUT, M6 1 1 1
13 1 26756-050002 NUT, LOCK M5 1 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M14407 3HM35(C.F) STANDARD PARTS

0CR10-M14407 Fig.56

Fig.56. SPEED REMOTE CONTROL Egzgmggc gz
(C)=3HM35F F)=
. . No. Lev. Parts No. Description Qty I R
Z E —_ }\ |) :E % A (B (©) O (E ¢
1 1 10531167100  BRACKET, CABLE 1 1 1
Flg 5 6 SPEED REMOTE CONTROL 2 1 41710-000410 CLAMP 101 1
‘ 3 1 10531167200  RETAINER ASSY 101 1
7 2 22242-000100 RING, 10 1 1 1
12 2 8 1 121575-67580 BRACKET, CABLE 101 1
9 1 22414-250150  PIN, COTTER 2.5X15 101 1
10 1 26106-060102  BOLT, M6X 10 PLATED 2 2 2
3 1 1 26106-060122  BOLT, M6X 12 PLATED 101 1
12 1 26557-050122  SCREW, M5X12 2 2 2
X6 7

il
Y

REFER TO FIG.52

REFER TO FIG.853

Yes

Yes

N:OId‘T>TNeW, O:OIdL‘L»New, R:0ld <= New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M14407 3HM35(C.F) STANDARD PARTS

0CR10-M14407 Fig.57

] (A)=3HM35 (D)=
Fig.57. STARTING MOTOR y=amvss o
(C)=3HM35F (F)=
— . p No. Lew. Parts No. Description Qty I R
AE=F A TE-F A ® © (O E F
F|g‘ STA RT'NG MOTO R 1 1  124250-77012 STARTER, S12-77A 1 1 1 A
i 2 1  124550-77030 COVER, TERMINAL 1 1 1
3 1  26226-120252 STUD, M12X 25 2 2 2
4 1 26716-120002 NUT, M12 2 2 2
5 1 26756-080002 NUT, LOCK M8 1 1 1
L —1t—JFIC.6 6 £8R
gof,qponem PARTS, REFER TO FIG.66
b
/®
%)
2
Remarks Yes No Yes No
A) MAKER'S CODE : S12-77A N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCR10-M14407 3HM35(C.F) STANDARD PARTS
Fig.58. GENERATOR
, 5 8 txL—4%4
Fig. GENERATOR

REFER TO FIG.39

4 LF=1=JFIG.6T $8a
COMPONENT PARTS, REFER T0 FIG.67

Koo —2=pyys
FiX TO GEARS HOUSING

0CR10-M14407 Fig.58

(A)=3HM35 (D)=
(B)=3HM35C )=
(C)=3HM35F (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1 129772-77200 GENERATOR(12V-55A) 1 1
2 1  124085-01900 GUIDE 2 2
3 1 123672-77370 V-BELT, A32 1 1
4 1 128671-77330 ADJUSTER, BELT 1 1
5 1 26106-080302 BOLT, M8X 30 PLATED 1 1
6 1 128270-77340 BOLT, M8X120 1 1
7 1 26366-080002 NUT, M8 2 2
8 1 26106-100162 BOLT, M10X 16 PLATED 1 1

Yes

N:Old *ies

Yes

New, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M14407 3HM35(C.F) STANDARD PARTS
Fig.59. GENERATOR

Fig. 5 9 gg&lé;/\?ros?

REFER TO FIG.J4

1+ —1—JFiC.67 £8A
COMPONENT PARTS, REFER 10 FIG. 67

¥ —-X=rYIs
FIX TO GEARS HOUSING

0CR10-M14407 Fig.59

(A)=3HM35 (D)=
(B)=3HM35C ()=
(C)=3HM35F (F)=
No. Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1 129772-77200 GENERATOR(12V-55A) 1
2 1 124085-01900 GUIDE 2
3 1 121252-42290 V-BELT, A40 1
4 1 128671-77330 ADJUSTER, BELT 1
5 1 26106-080302 BOLT, M8X 30 PLATED 1
6 1 128270-77340 BOLT, M8X120 1
7 1 26366-080002 NUT, M8 2
8 1 26106-100162 BOLT, M10X 16 PLATED 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M14407 3HM35(C.F) STANDARD PARTS

0CR10-M14407 Fig.60

Fig.60. WIRE HARNESS Egzgmggc Egi

(C)=3HM35F (F)=
< ipti 't
. 60 ] { ‘\7/\‘—' Z Z No. Lev. Parts No. Description ® @ (C)Q {D) ©® © |

Fig. WIRE HARNESS 1 1 12827077921  HARNESS, WIRE 1 1 1
2 2 29411-300000 FUSE, CARTRIDGE 30A 1 1 1
3 1 12477077940 PROTECTOR 1 1 1
4 1 124070-77950  CLAMP 1 01 1
5 1 26106-080142  BOLT, M8X 14 PLATED 101 1
6 1 128170-77500  CORD, EXTENSION 3000 1 1 1

L BLACK
J e € ot ©
@ 8 01~@
nol®
JSraL—%
7 GENERATOR
\/ \ GROUND

s
H 1. Ny F U —s = TN (2140342, 2. 5m LT OB E (3 20w’ CW. TEMPRATURE SENSOR

L "o
Sm EUF OB & (240mm )

2. EEC26m)ETEEMAM, LI EERE,
1 3. CKTOBETAN N~ ZAMIEEFATAEALTLOE 7o ar sy
s tA. = 0. PRESSURE SENSOR
NOTE: 1.Use BATTERY CABLE (N4 (21 (3} of 20mm® for 101al length =
of wiessthan 2,5m. 40mm® for lessthan 5m. O

2.Extension cord: Up 10 2(6m) usable but beyond 3prohibited,

3.Wre harness end marked with “ %™ is not used in this model. = FoA-F0LY
TACHOMETER SENSOR

Yes

N:Old *ies

Yes

New, O:OIdL‘L»NeW, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M14407 3HM35(C.F) STANDARD PARTS OCR10-M14407  Fig.61
i (A)=3HM35 (D)=
Flg.ﬁl. CLUTCH (B)=3HM35C (€)=
(C)=3HM35F (F)=

No. Lewv. Parts No. Description

Qty I R
A (B (©) () () (F)

128670-81010 CLUTCHASSY, 2.14 1 1
128670-81020 CLUTCH ASSY, 1=2.83
177099-03500 DISK, DAMPER

26013-080142 BOLT, M8X 14
26106-080252 BOLT, M8X 25 PLATED
26226-080222 STUD, M8X 22

759F(KBWIO-E)
F ig.6l ' CLUTCH (KBW I

Sgat”
~Njo o aw N e
[E PN N [N SN

NIN O O|Fk -
NIN O O|Fk -

26366-080002 NUT, M8

N:Old%New, O:OId%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M14407 3HM35(C.F) STANDARD PARTS OCR10-M14407 Fig.62

Fig.62. DAMPER DISK (Bravasc o
(C)=3HM35F (F=

No. Lewv. Parts No. Description I R

Qty
A ® € O E ©

1 1 177099-03500 DISK, DAMPER 1

g“ \/ / \0-5-- ,{ Z 7 2 1 26013-080142  BOLT, M8X 14 6
Fig-62 DUMPER DISK

Yes Yes

N:OId‘T>TNeW, O:OId%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M14407 3HM35(C.F) STANDARD PARTS
Fig.63. CLUTCH REMOTE CONTROL

_ 63 72vFUEa
Fig. CLUTCH REMOTE CONTROL

—

~
DSLRA =N T P Y us ﬂ
FIX TO FLYWHEEL HOUSING
2
4

6

0CR10-M14407 Fig.63

(A)=3HM35 (D)=
(B)=3HM35C (E)=
(C)=3HM35F (F)=
No. Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1 128670-86250 JOINT 1 1
2 1 128370-86280 CLEVIS, 12SQ-48L 1 1
3 1 128670-86300 BRACKET, CABLE 1 1
4 1  22113-060000 WASHER, 6 1 1
5 1 22217-050000 WASHER, SPRING 5 2 2
6 1 22414-160100 PIN, COTTER 1.6X10 1 1
7 1 26106-060142 BOLT, M6X 14 PLATED 2 2
8 1 26366-060002 NUT, M6 1 1
9 1 26557-050122 SCREW, M5X12 2 2
10 1 41710-000410 CLAMP 1 1
N:Old%New, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M14407 3HM35(C.F) STANDARD PARTS OCR10-M14407  Fig.64
i (A)=3HM35 ()=
Flg.64. TOOLS (B)=3HM35C (€)=
(C)=3HM35F (F)=

No. Lev. Parts No. Description Qty |

28110-120140 SPANNER, 12X14

3 r7 7 A B () O (E) R
. 704507-92100  BOX ASSY, TOOL
Flg_. 64 T‘OOLS 28110-100130  SPANNER, 10X13
’ 28110-170190  SPANNER, 17X19

28110-220240 SPANNER, 22X24
104200-92350 DRIVER, SCREW

~N o uh we
NNNNN R
R R Rl e e
R R Rl e e
R R Rl e e

N:Old%New, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M14407 3HM35(C.F) STANDARD PARTS OCR10-M14407  Fig.65

Fig.65. SPECIAL TOOLS (s o
(C)=3HM35F (F=
N i No. Lev. Parts No. Description Qty |
Fig. 6 5 S}\ P7E6 Iil.::] 20701_5 @ ® © 0 6 6
1 1 728671-92400 TOOL ASSY, SPECIAL 1 1 1
1 2 2 124550-35350  WRENCH, FILTER 1 1 1
3 2 102700-92140  TOOL, PISTON&RING 1 1 1
4 2 101104-92180  TOOL, NOZZLE REMOVER 11 1
5 2 124085-92210  TOOL, VALVE REMOVER 1 1 1
6 2 124085-92250  TOOL, VALVE GUIDE 11 1
7 2 128670-92260  TOOL, PISTON PIN 1 1 1
4 8 2 128670-92270  TOOL, PIN BUSH 1 1 1
9 2 128670-92400  TOOL, METAL REMOVER 11 1
16 3 26716-160002  NUT, M16 2 2 2
5 17 2 124085-92700  WRENCH 1 1 1
, 18 2 28110-270300  SPANNER, 27X30 11 1
19 2 28150-040000 WRENCH, BAR 4 1 1 1
20 2 28150-050000 WRENCH, BAR 5 1 1 1
21 2 28210-000031  TOOL, VALVE RAPPING 1 1 1
22 2 28210-000070  COMPOUND 1 1 1
23 2 28312-150750  GAUGE, 0.15X75 11 1
16—
5
e
9= XN ‘@
734 FA4~NHT
FLYWHEEL SIDE
X14
e
16
21
Remarks
A)3HM35, 3HM35F : OPTIONAL PARTS N:Old $=5 New, Q:0ld *725 New, R:0ld $=5 New, S:0ld ¥ New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M14407 3HM35(C.F) STANDARD PARTS OCR10-M14407 Fig.66

Fig.66. STARTING MOTOR INNER PARTS (s o
(C)=3HM35F (F)=
o : ipti 't
ZS’—‘;{ ‘/7%'—9 ‘r )j’—/\—‘y No. Lev. Parts No. Description ® ® (C)Q {D) © © |
Fig. 6 6 STARTING MOTOR COMPONENT PARTS 1 1 12425077012  STARTER, S12-77A 1 1 1
2 2 X21207100 ARMATURE ASSY 1 1 1
3 2 X21201115 WASHER SET, THRUST 1 1 1
4 2 X21201110 STOPPER SET 1 1 1
1 5 2 X21204259 COILASSY 1 1 1
6 3 X21142215 SCREW 4 4 4
7 3  X21209311 BRUSH (+) 2 2 2
8 2 X212063001 REAR COVER ASSY 1 1 1
22 19 18 20 3 9 3 X21204302 METAL, COVER BEARING 11 1
10 2 X21205310 HOLDER ASSY, BRUSH 1 1 1
11 3 X21207312 BRUSH (-) 2 2 2
12 3 X21201313 SPRING, BRUSH 4 4 4
13 2 X21205400 BEARING ASSY 1 1 1
14 3 X21204401 METAL, CENTER BERG. 1 1 1
. 15 2 X213065002 PINION ASSY 1 1 1
16 2 X212026004 CASE ASSY, GEAR 1 1 1
17 3 X21202601 METAL, GEAR CASE 1 1 1
18 2 X21202602 COVER SET 1 1 1
19 2 X21201605 LEVER SET 1 1 1
20 2 X212037002 SWITCH, MAGNETIC 1 1 1
21 2 X21204810 BOLT, THROUGH 2 2 2
22 2 X21145866 BOLT 2 2 2
23 2 X0630412 BOLT M 4X 12 2 2 2
e
Remarks Yes No Yes No
A) MAKER'S CODE : S12-77A N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M14407 3HM35(C.F) STANDARD PARTS OCR10-M14407  Fig.67

Fig.67. GENERATOR INNER PARTS oy=armas o
(C)=3HM35F (F)=
. No. Lev. Parts No. Description Qty I
67 txlb—2 A F—=nN=" A (B © ©® B @
H 1 1 129772-77200 GENERATOR(12V-55A) 1 1 1
Flg' GENERATOR COMPONENT PARTS 2 2 XL15571001 ROTOR ASSY 1 1 1
1 3 3 X6201SD BALL BEARING 1 1 1
A 4 2 XL15542001 STATOR ASSY 1 1 1
5 2 XL15553002 COVER ASSY, REAR 1 1 1
6 3 XL22553012 COVER, REAR 1 1 1
7 3 XL1556315 REGULATOR ASSY,BRUSH 1 1 1
8 4 XL2255330 BRUSH ASSY 1 1 1
9 4 XL12013262 BRUSH 2 2 2
10 4  XTR1zZ63 REGULATOR 1 1 1
11 4 XL2251318 CONDENCER ASSY 1 1 1
12 4  XL13513134 BOLT M5 2 2 2
13 3 XL2253320 DIODE ASSY 1 1 1
14 2 XL2253400 FRONT COVER ASSY 1 1 1
15 3 XL15014042 BEARING RETAINER 1 1 1
16 3  X6203BM BALL BEARING 1 1 1
17 2 XL22555001 PULLEY ASSY 1 1 1
18 2 XL15018015 BOLT, THROUGH 4 4 4
19 2 XL1501810 NUT ASSY, PULLEY 1 1 1
2 1 1 1

N
o

XL15028001 SCREW ASSY

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M14407 3HM35(C.F) OPTIONAL PARTS

0CR10-M14407 Fig.68

Fig.68. MIXING ELBOW e-sss o
(C)=3HM35F F)=
. . No. Lev. Parts No. Description Qty |
, 68 X UTTIR i @ B © ©® B ©
Flg. MIXING ELBOW 1 1  124070-13520 ELBOW 1 1
3 2 124070-13300 ELBOW, PT3/8 1 1
4 2  27233-250000 PLUG, 25 1 1
5 1 104214-13580 JOINT 1 1
6 1 128370-49250 PIPE, WATER 1 1
7 1  23000-025000 CLAMP, 25 2 2
8 1 128370-13610 ELBOW 1 1
9 1 26116-080402 BOLT, M8X 40 PLATED 2 2
9-1 1 26203-080452 BOLT, M8X 45 PLATED 2 2 S
(A=E00726)
10 1 26116-080602 BOLT, M8X 60 PLATED 2 2
10-1 1 26203-080652 BOLT, M8X 65 PLATED 2 2 S
(A=E00726)
11 1 128370-13230 GASKET 1 1 w
(A=E00726)
12 2 121575-49300 JOINT, PIPE 1 1
(A=E00726)
13 2 128370-13220 SPACER 1 1
(A=E00726)
14 1 128370-13200 GASKET 1 1

REFER TO FIG.17 .18

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes
Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M14407 3HM35(C.F) OPTIONAL PARTS OCR10-M14407 Fig.69

Fig.69. MIXING ELBOW e-sss o
(C)=3HM35F F)=
- - - - No. Lew. Parts No. Description w ® (C)QII)ED) ©® © I
~
: # ../ / 7 I ) l’ .;j-‘ 1 1 124070-13520 ELBOW 1
F' M 3 2 124070-13300 ELBOW, PT3/8 1
l g. M ' x I N G EL B O W 4 2 27233-250000 PLUG, 25 1
5 1 104214-13580 JOINT 1
6 1 128690-49250 PIPE, WATER 1
7 1 23000-025000 CLAMP, 25 2
8 1 128370-13610 ELBOW 1
9 1 26116-080402 BOLT, M8X 40 PLATED 2
10 1 26116-080602 BOLT, M8X 60 PLATED 2

N:Old%New, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M14407 3HM35(C.F) OPTIONAL PARTS OCR10-M14407  Fig.70

Fig.70. LUB. OIL WASTE PUMP E’;gzgmggc gz
(C)=3HM35F F)=
No. Lew. Parts No. Description w ® )Qt)( 'y ® © I R
en o A) (B) (C) (D) (E) (F
. 70 LONAS KR T 4 1 1 28210-000080  PUMP 1 1 1
Fig. LUB. OIL WASTE PUMP 5 1 20000015000 CLAWP 18 s s 3

5=
=

CHASERRETELEERCT.
- MARKED PART HAS BEEN CORREGTED.

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M14407 3HM35(C.F) OPTIONAL PARTS
Fig.71. BILGE PUMP 12V

Fig. 7 1

ENIRT 12V
BILGE PUMP 2V

A b =7
STRAINER

"

=34 4T 7Y
VACUUW SWTCH 4SS Y

TR T e TN
CABLE ASS'Y

L1

Ny F Y=
BATTERY
VACUUNM _SWITCH
w77y TN
PUMP ASS'Y
# R

CONNECT. WIRE PLAN

P RS

Gl Zn2 &7 11| s rrge-mo
L ESET 1SR | 1 | B P190-2200
3| it 1| B P190-1300
G| it sy | 1 | 8 P190-2400
& | g7 Es 7" |1 | B P190-5500
® | Srhknen 1| & P1%0-2810
Tl oorder’” 1| 8 P190-1820
[l vty 1| B P190-1830
D | 3Fagen 1| B P190-1810
TR A 1 | B P190-1920
T 2Gndw s’ " 1| B P190-1950
T B MRaGew T | 4

@ RERee —

@ | LB~ |5

@ | a et a0V | B P1so-i3i0

0CR10-M14407 Fig.71

(A)=3HM35 (D)=
(B)=3HM35C ()=
(C)=3HM35F (F)=
No. Lev. Parts No. Description Qty
A B € ©O E ¢
1 1 977782-00121 PUMP ASSY, W/TIMMER 1 1 1
2 2 977782-00300 IMPELLER 1 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M14407 3HM35(C.F) OPTIONAL PARTS OCR10-M14407  Fig.72

i (A)=3HM35 (D)=
Fig.72. KINGSTON COCK ghss o
(C)=3HM35F (F)=
No. Lewv. Parts No. Description I R

Qty
A ® € O E ©

43662-015020 COCK
124223-49050 PIPE, WATER
23000-025000 CLAMP, 25

X R v T
Fig-72 KINGSTON COCK

N N
N N

43666-020951 COVER, STRAINER
22724-800380 SCREW, 8.0X38

aObhwNER
N =

Yes

N:OId‘T>TNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M14407 3HM35(C.F) OPTIONAL PARTS OCR10-M14407 Fig.73

; A)=3HM35 D)=
Fig.73. FUEL TANK =sHugs o
(C)=3HM35F (F)=
. No. Lev. Parts No. Description Qty |
FOZ 7 A ® © O B @
F|g. 7 FUEL TANK 1 1 83213-003012 TANK (30L), FUEL 1 1 1
) ) 2 1  124070-59060 PIPE ASSY, FUEL 1 1 1
3 2 124070-59130 PIPE, FUEL 2M 1 1 1
X4 6 2 138603-59380 CAP NUT 1 1 1
7 2 23010-014000 CLAMP, 14 2 2 2
—6
FX5

I
(%%IE)

) O

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M14407 3HM35(C.F) OPTIONAL PARTS OCR10-M14407 Fig.74

Fig.74. ENGINE STOP CABLE A o
(C)=3HM35F (F)=
Z l\ ) 707__ 7}[/ No. Lew. Parts No. Description w ® (C)QII{D) ©® © I R
F'g 74 ENGIN E STOP CA BLE 1 1 104271-67550 CABLE, STOP L=3000 1 1 1

REFER TO FIG.55

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M14407 3HM35(C.F) OPTIONAL PARTS OCR10-M14407 Fig.75

Fig.75. BATTERY SWITCH (Bravasc o
(C)=3HM35F (F=

No. Lewv. Parts No. Description I R

Qty
A ® € O E ©

/ \ “/ i' I) Z 'f ‘7 -} 1 1 123310-77640 SWITCH, BATTERY 1 1 1
F i g. B ATT E R Y S W ' TC H 2 1 22724-800380 SCREW, 8.0X38 2 2 2

Yes Yes

N:OId‘T>TNeW, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



O0CR10-M14407 3HM35(C.F) OPTIONAL PARTS O0CR10-M14407 Fig.76
Fig.76. TAPER COUPLING (B=aras o=

No. Lev. Parts No. Description Qty |
A B () O (E) R

48110-032502 COUPLING, 30
48110-032411 SCREW
26756-080002 NUT, LOCK M8

26106-100322 BOLT, M10X 32 PLATED

1
1
1
4
26706-100002 NUT, M10 4

aObhwNER
N =
N N

TF=N\HyTY LT
Fig. 76 TAPER COUPLING

g

g

&

N:Old%New, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, 